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APPLICANT'S PROVIDED SAMPLE DESCRIPTION
S/# : Insect Net 105g

TEST RESULT

TEST |TEM
#1
Air Permeability (cm/cn - s) @ ASTM D 737-2018 Pressure Differential : 125 Pa
777
<Note> 1. Test surface area : 20 o
2. Pressure drop : 100 Pa
3. Applicant’ s Requested Test Method.
Weatherability (GRADE) : ASTM G 154-16
Colour Fastness 4-5
Appearance change NO MELTING AND SHATTERING

<Note> 1. EXPOSURE CYCLE : CYCLE 1.
LAMP : UVA-340
EXPOSURE PERIOD : 8 H UV AT (60£3)T
BLACK-STANDARD TEMPERATURE 4H CONDENSATION AT (50+3)
BLACK-STANDARD TEMPERATURE IRRADIANCE : 0.89 W/m" AT 340nm
EXPOSURE TIME : 200 h
THE TEST WAS CONDUCTED WITH GRAY SCALE(KS K 1S0-A02:2014) BY CLIENT'S REQUEST.
MELTING AND SHATTERING WERE OVSERVED BY CLIENT'S REQUEST.
TEST ORGANIZATION : FITI
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Lim, Hun Jin

Director Genetral —
Tested by Name : Shon Young Hae ‘éggféyTEGhnical Manager : Hong Jae Yong ?4

Location of Test : Wangsan-ro 51, Yongdu-dong, Dongdaemun—gu, Seoul, Korea

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.
This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation.
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TEST RESULT

TEST |TEM
#1
Light Blocking (%) : KS K 0819:2018 Method B
62.64
<Note> Applicant’ s Requested Test Method.
#1
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